
 

 U.S. Department of the Interior 
 Bureau of Reclamation 
 Technical Service Center 
 Denver, Colorado September 2010 

 
 
 
 
 
Desalination Series Report No. 68 
 

Water Treatment Primer 
for Communities in Need 
 
 
 
 
 
 
 
 



 

 U.S. Department of the Interior 
 Bureau of Reclamation 
 Technical Service Center 
 Denver, Colorado September 2010 

 
 
 
 
 
 
 
 
 
Desalination Series Report No. 68 
 

Water Treatment Primer  
for Communities in Need 
 
 
 
prepared by 
 
Water Treatment Engineering Team 
Water Treatment Engineering Research Team (86-68221) 
Plan Structures Group (86-68120) 
 
 
 
 
 
 
 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Mission Statements 
 
The mission of the Department of the Interior is to protect and 
[...]
inhalation is possible if not treated properly. 

• Hazards associated with compressed air 

5.0  References 

1. American Water Works Association, and American Society of Civil Engineers. Water 
Treatment Plant Design. Ed. Edward E. Baruth. Fourth ed. New York: McGraw-Hill 
Handbooks, 2005. 

2. US Army Corps of Engineers. Engineering and Design: Air Stripping. Design Guide No. 
1110-1-3. 2001. 



Air Stripping    3 

3. Speitel, G. E. and D. S. McLay (1993). "Biofilm Reactors for Treatment of Gas Streams 
Containing Chlorinated Solvents." Journal of Environmental Engineering 119(4): 658-
678. 

Contact Information 

This Fact Sheet was produced by the TSC’s Water Treatment Engineering Team.  Please address 
any questions or comments to: 
 
Contact:  Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/20/10 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Chlorine Dioxide    1 

Chlorine Dioxide 
Chlorine dioxide is used in water treatment applications as a disinfectant and as an oxidant.  

1.0  Applicable Contaminants 
Chlorine dioxide is used to inactivate bacteria, viruses, and protozoa, and oxidize iron, manganese, 
hydrogen sulfide, and organic compounds. 

2.0  Description of Technology 
Technology Description  Oxidation is the mechanism for chlorine dioxide (ClO2) disinfection.  Chlorine 
dioxide is extremely soluble in water; approximately 10 times more soluble than chlorine.  It is also very 
volatile and can be easily removed from dilute aqueous streams with minimal aeration.  It is highly 
selective and effective at low concentrations. 
 
Chlorine dioxide is a regulated Primary Drinking Water Contaminant.  The Maximum Residual 
Disinfectant Level Goal (MRDLG) is 0.8 ppm and the Maximum Residual Disinfectant Level (MRDL) is 
also 0.8 ppm.  When chlorine dioxide (ClO2) is added to water, chlorite ions (ClO2

-) are formed.  The 
chlorite ion is further reduced to the chloride ion by accepting electrons donated by other species in the 
water.  This transfer of electrons causes the reduction of chlorite to chloride and the oxidation of other 
species.  The following equations show the chemical reaction mechanism for chlorine dioxide oxidation: 
 

ClO2 + e- → ClO2
- (1) 

 
ClO2 - + 2H2O + 4e- → Cl- + 4OH- (2) 

 
Chlorite, a disinfection by-product, is currently limited in the NPDWR to a maximum concentration of 1 
ppm in drinking water.  The MCLG is 0.8 ppm.  Therefore, chlorine dioxide should only be used for 
water sources in which a low ClO2 dose is required or in applications which use iron-based coagulants 
since iron can reduce chlorite to chloride.  The NSDWR limit for chloride is 250 ppm. 
 
Chlorine dioxide cannot be stored or transported as a gas because it is extremely flammable.  Liquid 
chlorine dioxide will dissociate into oxygen and chlorine when stored for long periods of time.  For these 
reasons, chlorine dioxide is difficult to transport and is typically generated on-site from sodium chlorite 
and hydrochloric acid by the following chemical reaction: 
 

5NaClO2 + 4HCl → 4ClO2 + 5NaCl + 2H2O (3) 
 
Chlorine dioxide can be decomposed by exposure to sunlight.  Tanks and piping must be opaque or 
shielded from sunlight. 
 
Waste Disposal  There is no waste stream produced from the generation of chlorine dioxide or the 
addition of chlorine dioxide as a disinfectant in water treatment applications. 
 
Maintenance  Routine maintenance is required on the chemical feed systems that dose the chlorine 
dioxide into the water stream and the chemical feed and mixing systems that generate the chlorine 
dioxide. 



Chlorine Dioxide    2 

Benefits 
• Established 
• Low cost 
• Reliable 
• Effective as a primary disinfectant at low concentrations 
• Few organic DBPs produced 

Limitations 
• Health and safety concerns from chlorine dioxide generation 
• Chlorite monitoring required 
• Sodium chlorite is expensive 
• Not an adequate secondary disinfectant for residual due to its high volatility 

3.0  Example Treatment Train 
 
 
 
 

MF 
Membranes 

Feed 
Tank 

Clearwell ClO2 

 

4.0  Safety and Health Concerns 
Chlorine dioxide gas is extremely flammable and must be generated on-site and cannot be stored due to 
its high volatility.  Chlorine dioxide generation can produce noxious vapors.  Therefore, appropriate 
personal protective equipment and training is necessary for operators involved in chemical handling and 
maintenance of the chlorine dioxide generation and dosing equipment. 

5.0  References 
1  Water Treatment Plant Design, AWWA, 4th Edition, 2005 
2  EPA Guidance Manual, Alternative Disinfectants and Oxidants – Chapter 4: Chlorine Dioxide, April 1999. 

Contact Information 
This Fact Sheet was produced by the TSC’s Water Treatment Engineering Team.  Please address any 
questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/20/10 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Conventional Treatment    1 

Conventional Treatment 
Conventional treatment includes the following: pre-sedimentation or screening, chemical coagulation and 
flocculation, final settling or clarification, filtration, and disinfection. Not all processes are required in 
every case, so actual process selection depends on careful review of overall raw water quality and 
characteristics.  
 
See related Fact Sheets:  Acronyms & Abbreviations; Glossary of Terms; Cryptosporidium and Giardia 
Fact Sheet. 

1.0  Applicable Contaminants 
Conventional treatment is used to remove suspended solids, bacteria, protozoa, and natural organic 
matter. Conventional treatment is an EPA listed BAT for Cryptosporidium & Giardia. 

2.0  Description of Technology 
Pretreatment  No pretreatment is required for conventional treatment technologies. 
 
Technology Description  Conventional treatment consists of pre-sedimentation or screening, chemical 
coagulation and flocculation, settling, filtration, and disinfection.  Conventional treatment is used to 
reduce total suspended solids and turbidity. 
 
Pre-sedimentation or screening consists of removing the largest/heaviest suspended solids (wood, plastic 
materials, rags, etc) from the raw water.  Screens are usually mechanically cleaned and the screened 
solids are typically disposed of in a sanitary landfill.  Multiple screens are usually employed to minimize 
downtime for cleaning or maintenance. 
 
Chemical coagulation and flocculation consists of adding a chemical coagulant (aluminum sulfate, ferric 
sulfate, ferric chloride, polymer, or coagulant aide) and mechanical flocculation (rapid mixing) to allow 
fine suspended and some dissolved solids to combine together to produce a rapidly settling floc.  Settling 
or clarification is a separation process which utilizes gravity to remove the flocs formed by coagulation 
and flocculation.  Plate settlers can be used instead of conventional clarification.  Filtration separates fine 
suspended solids, flocs, and pathogens by passing the water through a porous medium [1]. 
 
Disinfection consists of chemical inactivation (killing) of pathogens, bacteria, and viruses (see 
Disinfection section).  In addition to the unit processes mentioned, the conventional treatment train 
typically includes raw water pumps, debris screens, and clearwell storage. 
 
Waste Disposal  Settled solids and spent filter material requires approved disposal. Backwash water may 
either be disposed of or recycled to the head of the plant (see Backwash Rule).  Recycled filter backwash 
may concentrate oocyst/cysts and result in a significant source of increased turbidity and crypto/giardia.  
As a result, a period of filter-to-waste flow may be required after post-backwash/cleaning periods.  
 
Maintenance  Proper monitoring, operation, and maintenance procedures are essential to ensure the 
reliability of these processes.  Periodic recharging or clean installation of media is required. 



Conventional Treatment    2 

Benefits  Conventional treatment technologies are well understood, well established, and reliable.  

Limitations  May generate large volumes of sludge.  High initial investment and land intensive. 

4.0  Example Treatment Train 
 
 
 

 

Media 
Filtration 

Coagulation 
Flocculation 

Settling and 
Clarification 

Feed 
Tank 

Waste Discharge 

Clearwell 

Settling 

Cl2 

5.0  Safety and Health Concerns 
Chemical handling precautions are required. 

6.0  References 

1.  AWWA Water Treatment Plant Design. New York, McGraw-Hill, 2005. 

Contact Information 
This Fact Sheet was produced by the TSC’s Water Treatment Engineering and Research Group.  Address 
any questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/21/10 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Diatomaceous Earth    1 

Diatomaceous Earth 
Diatomaceous earth (DE) is a type of media filter that can be used to remove many different 
contaminants. 
 
See related Fact Sheets:  Acronyms & Abbreviations; Glossary of Terms; Cryptosporidium and Giardia. 

1.0  Applicable Contaminants 
Diatomaceous earth may be used to remove natural organic matter, particulates, synthetic organic 
chemicals, asbestos, Cryptosporidium and Giardia. DE is capable of 3.0 log removal of Cryptosporidium 
and Giardia. 

2.0  Description of Technology 
Pretreatment  No pretreatment is required for DE. 
 
Technology Description  Diatomaceous earth contains fossil-like skeletons of microscopic water plants, 
diatoms, ranging in size from less than 5 μm to more than 100 μm [1].  DE is used as a standalone media 
and is not typically used as part of a mixed media filter.  DE is supplied to the feed water as a powder and 
then fed to a filter tank in which the DE is removed by screens.  The DE forms a filter cake on the screen 
which is then backwashed.  The use of DE is limited to source waters having turbidity less than 10 NTU.  
DE filters are typically operated at loading rates of 1 to 2 gpm/ft2. 
 
Waste Disposal DE is primarily inert and waste DE slurry may be treated by thickening with polymers 
and dewatering on belt filters [2].  DE filters require backwash.  The water generated during backwash 
should be directed to a waste stream. 
 
Maintenance  Periodic backwashes are required. 

Benefits    DE is a well established technology.  It is portable, reliable, and effective. 

Limitations   This process requires a continuous supply of DE to form the slurry for the filter tank. 

4.0  Example Treatment Train 
 
 

 

Feed 
Tank Clearwell 

Cl2 

Diatomaceous 
Earth Filter 



Diatomaceous Earth    2 

5.0  Safety and Health Concerns 
Gloves should be worn when handling DE because it may contain sharp edges and is an absorbent which 
can cause drying if in contact with skin.  A dust mask should be worn when handling DE because dust is 
generated. 

6.0  References 
1. Bhadwaj, V. and M.J. Mirliss. Diatomaceous Earth Filtration for Drinking Water. Techn Brief:  A 
National Drinking Water Clearinghouse Fact Sheet.  Morgantown, WV. 2001. 
(http://www.nesc.wvu.edu/pdf/DW/publications/ontap/tech_brief/TB18_DiatomaceousEarth.pdf) 
 
2. AWWA Water Treatment Plant Design.  New York, McGraw-Hill, 2005. 
 

Contact Information 
This Fact Sheet was produced by the TSC’s Water Treatment Engineering and Research Group.  Address 
any questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/21/10 

http://www.nesc.wvu.edu/pdf/DW/publications/ontap/tech_brief/TB18_DiatomaceousEarth.pdf�
mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Disinfection    1 

Disinfection Treatment Technologies 
Disinfection to control microorganism population is required in water treatment systems and is typically 
placed as the last unit operation in the treatment plant.  The three most common types of disinfection are 
chlorine, chloramines, and UV.  Chlorine and chloramines are two types of chemical disinfection and UV 
light is a physical form of disinfection. 
 
See related Fact Sheets:  Acronyms & Abbreviations; Glossary of Terms; Cryptosporidium and Giardia 
Fact Sheet. 

1.0  Applicable Contaminants 
Disinfection techniques, including UV, chlorine, and chloramines can be used to inactivate 
Cryptosporidium and Giardia, viruses, and bacteria. Chlorine and chloramines can also oxidize other 
compounds such as iron, manganese, and some organic chemicals. 

2.0  Description of Technology 
The choice of disinfectant depends on cost, disinfection by-product formation potential, log inactivation 
required, cost, and whether it is used for primary disinfection or disinfectant residual.  The disinfectant 
dose depends on log inactivation required which may be influenced by temperature, pH and turbidity. The 
following table summarizes the relative strengths and oxidation potentials of commonly used 
disinfectants. 
 
Federal regulations state that all treated water leaving treatment plants must maintain a minimum free 
chlorine residual of 0.2 mg/L [1], therefore chlorination is required in water treatment regardless of 
disinfections technology used, if that disinfected water is to be used by the consumer.  Free chlorine is the 
reactive chlorine portion and is not combined with organic nitrogen or ammonia.  There are times when 
the water in the treatment plant requires disinfection for biofouling control and/or oxidation, however it is 
not distributed to the public without further treatment.  For example, some feedwaters to treatment plants 
require disinfection prior to treatment and UV can be used to disinfect, even though it does not provide 
chlorine residual. 

Chlorine 
Pretreatment  As disinfection is typically the last treatment step in most water treatment facilities, most 
suspended solids should have been removed prior to disinfection.  NOM presence can exert a substantial 
chlorine demand along with disinfection by product generation and therefore should be removed as much 
as possible prior to chlorine disinfection.  Tests to determine optimum pH and chlorine dose are required 
depending on the level of disinfection required. 
 
Technology Description  Chlorine is added to the water in different forms.  Chlorine gas is typically 
used for large utilities over 200 gpm [2].  For utilities under that flow rate, chlorine in the form of sodium 
hypochlorite and calcium hypochlorite dehydrate liquids are recommended, since their handling and 
storage are much easier than chlorine gas.  They still require special handling and storage, but not as 
much as chlorine gas.  Chlorine in gaseous or liquid form is injected into the water systems and stored in 
a clearwell prior to distribution. 



Disinfection    2 

 
Chlorine concentration in water is controlled via several methods and they include:  manual control based 
on flow and continuous or periodic residual measurements, continuous feed forward control, feedback 
control and other control regimen depending on the level of sophistication and accuracy required by the 
user [1]. 
 
A large drawback in using chlorine is the generation of disinfection by-products (DBP) when chlorine 
reacts with natural organic matter present in water.  DBPs are classified as carcinogens.  See related 
(DBP) fact sheet for more information. 
 
Waste Disposal  There is no waste generated from chlorine addition to water. 
 
Maintenance  A routine check of chemical feed equipment is necessary several times during each work 
period to prevent clogging and equipment wear, and to ensure adequate chemical supply.  All pumps, 
[...]
achieved is necessary around the time of start up and breakthrough.  Flushing is required if the 
carbon filter is not used for several days, and regular backwashing may be required to prevent 
bacterial growth [1]. 
 
Waste Disposal  Disposal of spent media is typically the responsibility of the contractor 
providing the media replacement or reactivation service.  Backwash/flush water disposal is a 
required waste stream if it is included in the design of the filter [1]. 
 
Benefits 

• Well established treatment technique 
• Suitable for many organic chemicals, NOM, and trihalomethanes (THMs) 
• Suitable for home use 
• Able to improves taste and odor, and removes chlorine 

 
Limitations 

• Relatively expensive O&M cost for regeneration 
• Effectiveness is based on contaminant type, concentration, rate of water usage, and type 

of carbon used 
• Requires careful monitoring when nearing breakthrough times 

3.0  Example Treatment Train 

The GAC treatment train typically includes raw water pumps, debris screens, gravity filters, 
GAC units, chlorine disinfection, and clearwell storage. 
 
 
 
 
 
 
 
 

GAC Multi-Media 
Filter Cl2 Clearwell 

Backwash Waste 
Discharge 

Clarifier Feed Tank 
Coagulation 
Flocculation 



GAC    4 

4.0  Safety and Health Concerns 

• Spent carbon may contain high levels of hazardous substances 
• Regeneration by-products including toxic gases such as dioxins and furans1 

5.0  References 

1. American Water Works Association, and American Society of Civil Engineers. Water 
Treatment Plant Design. Ed. Edward E. Baruth. Fourth ed. New York: McGraw-Hill 
Handbooks, 2005. 

2. Corbitt, Robert A. Standard Handbook of Environmental Engineering. Second ed. New 
York: McGraw-Hill Handbooks, 1999. 

3. Perry, Robert H., Don W. Green, and James O. Maloney. Perry's Chemical Engineers 
Handbook. Seventh ed. New York: McGraw-Hill, 1997. 

4. Picture Reference: http://www.lifesourcewater.com/technology.html 
5. http://www.activated-carbon.com/1-2.html  
6. Soo-Jin Park, and Ki-Dong Kim. Influence of activation temperature on adsorption 

characteristics of activated carbon fiber composites. 

Contact Information 

This Fact Sheet was produced by the TSC’s Water Treatment Engineering and Research Group.  
Please address any questions or comments to: 
 
Contact:  Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/20/10 

http://www.lifesourcewater.com/technology.html�
http://www.activated-carbon.com/1-2.html�
mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Ion Exchange    1 

Ion Exchange Treatment Technologies 
Ion exchange (IX) treatment involves the exchange of an undesired dissolved ion for another less 
unfavorable ion that is attached to the IX resin.  Water softening is the most common application of IX 
[1]. 

1.0   Applicable Contaminants 
Ion Exchange is an EPA BAT for the following contaminants:  barium, beryllium, chromium, copper, 
cyanide, lead, nitrate and nitrite, thallium, radionuclides, and uranium. 

2.0  Description of Technology 
Pretreatment  Pretreatment prior to IX may be required to reduce excessive amounts of TSS which could 
plug the resin bed, and typically includes media or carbon filtration. Guidelines are available on accepted 
limits for pH, organics, turbidity, and other raw water characteristics [2].  These guidelines are based on 
the desired separation and contaminant present in source water. 
 
Technology Description  In solution, salts separate into positively charged cations and negatively 
charged anions. IX is a reversible chemical process in which ions from an insoluble, permanent, solid 
resin bed are exchanged for ions in water.  The process relies on the fact that water solutions must be 
electrically neutral, therefore ions in the resin bed are exchanged with ions of similar charge in the water.  
As a result of the exchange process, no reduction in the total amount of ions is obtained, only an 
exchange.  Operation begins with a fully recharged cation or anion resin bed, having enough positively or 
negatively charged ions to carry out the cation or anion exchange.  A polymer resin bed is typically 
composed of medium sand grain sized, spherical beads.  As water passes through the resin bed, the 
positively or negatively charged ions are released into the water, being substituted or replaced with the 
unwanted ions in the water (ion exchange).  When the resin becomes exhausted of positively or 
negatively charged ions, the bed must be regenerated by passing a strong, usually NaCl (or KCl), solution 
over the resin bed, displacing the unwanted ions with Na or K ions.  Many different types of resins can be 
used to reduce specific or general dissolved contaminant concentrations.  Cation IX is commonly termed 
water softening, Calcium and magnesium ions that cause scaling are removed from hard waters during 
water softening [1]. 
 
Waste Disposal  Approval from local authorities is usually required for the disposal of concentrate from 
the regeneration cycle (highly concentrated alkaline solution); occasional solid wastes (in the form of 
broken resin beads) which are backwashed during regeneration; and if utilized, spent filters. 
 
Maintenance  The IX resin requires regular regeneration, the frequency of which depends on raw water 
characteristics and the unwanted ion concentration.  Preparation of the NaCl (KCl) regenerating solution 
is required.  If utilized, pretreatment filter replacement and backwashing will be required. 

Benefits 
• Acid addition, degasification, and repressurization is not required. 
• Ease of operation; highly reliable. 
• Lower initial cost; resins will not wear out with regular regeneration. 



Ion Exchange    2 

• Effective; widely used. 
• Suitable for small and large installations. 
• Variety of specific resins are available for removing specific contaminants. 

Limitations mostly initial investment and land intensive. 
• Pretreatment lime softening may be required. 
• Requires salt storage; regular regeneration. 
• Concentrate disposal. 
• Usually not feasible with high levels of TDS. 
• Resins are sensitive to the presence of competing ions. 
• No Reduction in the total dissolved solid (TDS) concentration of treated water. 
• Does not remove suspended solids. 

4.0  Example Treatment Train 
The IX treatment train typically includes raw water pumps, debris screens, gravity filters, cation or anion 
resin beds, chlorine disinfection, and clear well storage. 
 
 
 
 
 
 
 
 

Feed 
Tank 

Waste Discharge 

Clearwell Cl2 Multi-Media 
Filter 

Ion 
Exchange 

5.0  Safety and Health Concerns 
No specific concerns. 

6.0  References 
1 Water Treatment Plant Design, AWWA, 3rd edition, 1998 
2 Osmonics Pure Water Handbook, Osmonics, 2nd edition, 1997 

Contact Information 
This Fact Sheet was produced by the TSC’s Water Treatment Engineering Team.  Please address any 
questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

Revision Date: 09/20/10 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Lime Softening    1 

Lime Softening 
Lime softening is often used to reduce the hardness of water and sometimes to enhance 
clarification prior to filtration.  Hardness is the sum of all multivalent ions, which for typical 
water treatment applications are mainly of calcium and magnesium.  Water is considered to be 
hard if it contains 150 mg/L as CaCO3 or more [1]. 

1.0   Applicable Contaminants 

Lime Softening is an EPA BAT for the following contaminants arsenic, barium, beryllium, 
chromium (for Cr III only), copper, fluoride, lead, mercury, cadmium, nickel, and radionuclides. 

2.0  Description of Technology 

The origin of lime softening dates back to 1841 when lime was added to Thames River water to 
reduce bicarbonate hardness by precipitation of calcium alkalinity as calcium carbonate and 
magnesium alkalinity as magnesium hydroxide.  Modern day lime softening, referred to as the 
cold lime process, operates under the same principle. 
 
The softening process typically includes pretreatment, softening, recarbonation, and filtration 
steps. 
 
Pretreatment  Pretreatment consists of either aeration or presedimentation.  Aeration is 
necessary with waters that have high CO2 concentrations, such as ground water.  
Presedimentation is used with very turbid surface waters, in order to create a more consistent 
feed water quality. 
 
Technology Description  In the softening step, the first chemical addition is quick lime, or CaO, 
which combines with H2O to form calcium hydroxide, or Ca(OH)2.  The calcium in the water 
then reacts with CO2 to form a calcium carbonate (CaCO3) precipitate. The optimum pH for this 
process is about 10.3.  Magnesium precipitation in the form of magnesium hydroxide, Mg(OH)2, 
requires a pH of 11.0 to 11.3.  This pH can be obtained by using additional lime. 
 
Solids contact clarifiers combine mixing, flocculation and sedimentation in a single basin and are 
commonly used for lime softening.  Raw water and chemicals mix with previously formed lime 
slurry in a centrally located draft tube with impeller.  Quick lime is usually in the form of 
pebbles, which need to be slaked with mixing equipment.  Slaking creates a mixture of 2 parts 
water and 1 part lime slurry in a separate facility, which is then fed to the solids contact clarifier 
along with the addition of a coagulant.  The coagulant could be iron based (ferric sulfate, ferrous 
sulfate) or aluminum based (aluminum sulfate or sodium aluminate).  Sodium aluminate is the 
preferred coagulant if the feed water contains high sulfate concentrations.  The water depths in 
solids contact clarifiers usually range from 14 to 19 ft, and contact time is typically 15 to 30 



Lime Softening    2 

min.1  Surface loading rates typically range from 1.0 to 1.75 gpm/ft2.  If coagulation for turbidity 
removal is required the surface loading rate is usually on the lower end of this range.1 
 
The water then passes through distinct zones within the basin for reaction, flocculation and 
clarification.  Clarified water is collected in radial effluent launders which direct the flow to an 
effluent discharge pipe.  Solids in the clarification zone settle to the bottom of the basin and are 
moved to the center by a rotating sludge rake. 
 
Effluent pH from the lime softening process is around 10 to 11.  A pH adjustment is required to 
reduce the pH to around 8.  The pH adjustment is particularly important when using MF 
membranes since high pH water may induce scaling on membrane surfaces.  The pH adjustment 
is performed by injecting sulfuric or hydrochloric acid into the effluent stream with a metering 
pump.  Sulfuric acid is preferred over hydrochloric due to the lower dosages and costs required. 
 
Soda ash (Na2CO3) can then be added to remove non-carbonate hardness, in a process known as 
second stage softening, which is prior to filtration as well. 
 
Recarbonation 
After softening is complete, the water must be recarbonated with CO2 in order to stabilize the 
water and bring the water up to a minimum calcium hardness.  This is performed prior to 
filtration, and the typical target concentration of bicarbonate alkalinity is 40 mg/L.1 
 
Filtration 
Conventional media filters are traditionally used after lime softening to capture remaining 
suspended solids in the lime softening effluent.  However, membrane technology is rapidly 
gaining popularity as an alternative to media filters due to their higher removal efficiencies of 
microorganisms.  The lime softening process typically produces a 1% lime sludge waste stream. 
 
Maintenance  A routine check of chemical feed equipment is necessary several times a day to 
prevent clogging and equipment wear, and to ensure adequate chemical supply.  All pumps, 
valves, and piping must be regularly checked and cleaned to prevent buildup of carbonate scale, 
which can cause plugging and malfunction.  Similar procedures also apply to the sludge disposal 
return system, which takes the settled sludge from the bottom of the clarifier and conveys it to 
the dewatering and disposal processes. 
 
Waste Disposal  The solids content of the sludge produced by the lime softening process is 
about 2% to 15% by weight.  Dewatering of the sludge must take place in order to properly 
dispose of the solids.  The dewaterability of the sludge depends on its magnesium hydroxide 
content.  A low magnesium hydroxide content sludge can be dewatered to 60% solids, but a high 
magnesium hydroxide content can only be dewatered to 20 to 25% solids. 
 
The total amount of dry weight solids that is produced by the excess lime softening process is 
about 2.5 times the hardness that is removed, and 2.0 times for the straight lime process.1  Some 
lime sludges may be recycled by reclacination if the sludge is of sufficient quality2.  The lime 
sludge can be permanently lagooned, landfilled after dewatering, or used for fill in strip mine 
areas or borrow pits2.  



Lime Softening    3 

Benefits 
• Reduces dissolved minerals and scale forming tendencies 
• Removes heavy metals, such as arsenic 
• Removes radium 226 and 228 
• Removes certain organic compounds and NOM 
• Removes inorganic compounds such as: silica, iron and manganese 
• Reduces turbidity 
• A proven and reliable treatment process 
• Little or no pretreatment required 

 
Limitations 

• Operator care required with chemical handling 
• Produces high sludge volume 
• Filtration is usually required after lime treatment 
• Waters high in sulfate may cause significant interference with removal efficiencies 

3.0  Example Treatment Train 

 
 
 
 
 
 

Clearwell Cl2 

Multi-Media 
Filter 

Feed 
Tank 

Coagulant 
and Lime 
Addition Acid CO2 

Solids 
Contact 
Clarifier 

4.0  Safety and Health Concerns 

• Chemical storage and handling (acids, bases, lime, etc.) 
• Sludge production hazards (base) 

5.0  References 

1. American Water Works Association, and American Society of Civil Engineers.  Water 
Treatment Plant Design.  Ed. Edward E. Baruth.  Fourth ed.  New York: McGraw-Hill 
Handbooks, 2005. 

2. Corbitt, Robert A.  Standard Handbook of Environmental Engineering.  Second ed.  New 
York:  McGraw-Hill Handbooks, 1999. 

3. Perry, Robert H., Don W. Green, and James O. Maloney.  Perry's Chemical Engineers 
Handbook.  Seventh ed.  New York:  McGraw-Hill, 1997. 

  



Lime Softening    4 

Contact Information 

This Fact Sheet was produced by the TSC’s Water Treatment Engineering Team.  Please address 
any questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/20/10 
 
 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Microfiltration & Ultrafiltration    1 

Microfiltration (MF) and Ultrafiltration (UF) 
Microfiltration (MF) and Ultrafiltration (UF) are filtration processes that 
operation on a physical sieving separation process.  They are best used for 
the removal of suspended solids, Giardia, Cryptosporidum and the reduction 
of turbidity. They are also used as a pretreatment to desalination technologies 
such as nanofiltration and reverse osmosis.  

Retentate 

Feed 

1.0  Applicable Contaminants 

Both MF and UF are not currently listed as a BAT, but are widely used in the 
industry. 

2.0  Description of Technology 

MF has the largest pore size (0.1 – 3 microns) of the wide variety of membrane filtration 
systems. UF pore sizes range from 0.01 to 0.1 micron.  In terms of pore size, MF fills in the gap 
between ultrafiltration and granular media filtration.  In terms of characteristic particle size, this 
MF range covers the lower portion of the conventional clays and the upper half of the range for 
humic acids.  This is smaller than the size range for bacteria, algae and cysts, and larger than that 
of viruses. MF is also typically used for turbidity reduction, removal of suspended solids, giardia 
and cryptosporidum.  UF membranes are used to remove some viruses, color, odor, and some 
colloidal natural organic matter [1].  Both processes require low transmembrane pressure (1–30 
psi) to operate, and both are now used as a pretreatment to desalination technologies such as 
reverse osmosis, nanofiltration, and electrodialysis [1].  
 
MF membranes can operate in either crossflow separation or dead-end filtration.  Cross flow 
separation is where only part of the feed stream is treated and the remainder of the water is 
passed through the membrane untreated.  In dead-end separation, all of the feed water is treated.  
There are also two pump configurations, either pressure driven or vacuum-type systems.  
Pressure driven membranes are housed in a vessel and the flow is fed from a pump.  Vacuum-
type systems are membranes submerged in non-pressurized tanks and driven by a vacuum 
created on the product side.  Typical recoveries can range from 85% to 95% [2].  Flux rates 
range from 20 to 100 gpd/ft2 depending on the application.  Backwashes are usually carried out 
for short durations (3 to 180 s) and occur in relatively frequent intervals (5 min to several hours) 
[2].  The frequency and duration depend on the specific application.  A clean in place (CIP) can 
also be performed as a periodic major cleaning technique.  Typical cleaning agents are sodium 
hypochlorite, citric acid, caustic soda and detergents.  They can be initiated manually, and 
automatically controlled.  CIP’s occur when backwashing and chemically enhanced backwashes 
are not sufficient enough. 
 
Factors influencing membrane selection are, cost, percent recovery, percent rejection, raw water 
characteristics, and pretreatment requirements. 



Microfiltration & Ultrafiltration    2 

Factors influencing performance are raw water characteristics, trans-membrane pressure, 
temperature, and regular monitoring and maintenance. 
 
Pretreatment  A self backwashing 100 um strainer is often necessary to protect the membranes 
and moderate particulate loading. Depending on the raw water, a coagulant such as ferric 
chloride may be added to form pinfloc and help improve rejection.  
 
Maintenance  It is necessary to monitor filtrate turbidity to give a rough indication of membrane 
integrity.  Membrane integrity can be tested through a pressure decay test. In this test, 
pressurized air is applied to the membranes at a pressure less than would cause the air to flow 
through the membrane, and the pressure decay is measured. Regular monitoring of membrane 
performance is necessary to ensure the membrane system is operating at the most effective 
loading rate and backwash regime.  Membrane life is typically estimated at 7+ years with 
manufacturer warranties covering 5 years. 
 
Waste Disposal  Waste includes pretreatment waste, backwash flow, retentate flow (if 
applicable), and CIP waste.  Waste streams are either discharged to the sewer or treated if 
discharging to surface waters.  Waste streams being discharged to surface waters are typically 
processed for turbidity removal through settling ponds or other treatment systems.  CIP waste is 
neutralized and usually combined with the rest of the waste. 
 
Benefits 

• A low pressure process 
• Can typically produce water of satisfactory turbidity with feed waters exceeding 100 

NTU.  
• MF and UF can receive state removal credits for Giardia and viruses up to 3 log and 4 

log, respectively.  However, virus removal is typically 0.5 log or less due to the smaller 
pore size of MF and UF.3  

 
Limitations 

• Membrane integrity and testing protocols are still under development. 
• Some regulatory agencies are slow to accept MF applications. 

3.0  Example Treatment Train 

 
 
 
 
 
 
 

Coagulation 
Flocculation Feed 

Tank 

MF/ UF 
Membranes 

Retentate 

Clearwell 
Cl2 



Microfiltration & Ultrafiltration    3 

4.0  Safety and Health Concerns 

• Concerns with high water pressures 
• Electrical concerns 

5.0  References 

1. Trussell Technologies.  "Desalination Technologies".  Pasadena, 2008.  Trussell 
Technologies. 6/11/2008. <http://www.trusselltech.com/tech_desalination.asp>. 

2. American Water Works Association, and American Society of Civil Engineers.  Water 
Treatment Plant Design.  Ed. Edward E. Baruth.  Fourth ed.  New York:  McGraw-Hill 
Handbooks, 2005.  

3. United States Environmental Protection Agency (2005).  Technologies and Costs 
Document for the Final Long Term 2 Enhanced Surface Water Treatment Rule and Final 
Stage 2 Disinfectants and Disinfection Byproducts Rule.  Office of Water, United States 
Environmental Protection Agency. 

Contact Information 

This Fact Sheet was produced by the TSC’s Water Treatment Engineering Team.  Please address 
any questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/20/10 
 
 
 

http://www.trusselltech.com/tech_desalination.asp�
mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Oxidation    1 

Chemical Oxidation 
Chemical oxidation is a method of removing metals by changing the oxidation state to make them less 
soluble in water.  Chemical oxidation can also be used to inactive bacteria and viruses in drinking water. 

1.0  Applicable Contaminants 
Cryptosporidium & Giardia  Oxidation is an EPA listed BAT  
Chemical oxidation can be used to remove iron, manganese, sulfur, color, tastes, odor, and synthetic 
organic chemicals.  Chemical oxidation is also an EPA listed BAT for the removal of Cryptosporidium 
and Giardia and is often used for virus inactivation. 

2.0  Description of Technology 
Pretreatment  No pretreatment is required for oxidation. 
 
Technology Description  Chemical oxidation relies on oxidation/reduction reactions which consist of 
two half reactions: the oxidation reaction in which a substance loses or donates electrons, and a reduction 
reaction in which a substance accepts or gains electrons.  Oxidation and reduction reactions will always 
occur together since free electrons cannot exist in solution and electrons must be conserved [1].  Oxidants 
commonly used in water treatment applications include chlorine, chlorine dioxide, potassium 
permanganate, oxygen/air, and ozone.  The appropriate oxidant for a given application depends on many 
factors including raw water quality, specific contaminants present in the water, and local chemical and 
power costs [1].  Oxidation can be used to form hydroxides of some metals such as iron and manganese, 
causing them to precipitate from the feed water.  For other constituents, such as organic chemicals, 
oxidation can degrade contaminants. 
 
Waste Disposal  No waste is generated from oxidation processes. 
 
Maintenance  Periodic calibration and maintenance of chemical meter pumps is required. 

Benefits  Chemical oxidation is well established. reliable, and requires minimal equipment. 

Limitations  Chemical dosing and metering is required.  Chemical costs may be high.  Oxidation with 
some chemicals may cause DBP formation. 

3.0  Example Treatment Train 
 
 

 

Media 
Filtration 

Oxidant 
Addition 

Feed 
Tank Clearwell 

Cl2 



Oxidation    2 

4.0  Safety and Health Concerns 
Personal protective equipment is required for handling oxidizing agents. 

5.0  References 

1.  AWWA Water Treatment Plant Design.  New York, McGraw-Hill, 2005. 

Contact Information 
This Fact Sheet was produced by the TSC’s Water Treatment Engineering and Research Group.  Address 
any questions or comments to: 

 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/30/09 
 

 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Ozone    1 

Ozone 
Ozone is a strong oxidant and is primarily used as a disinfectant. 

1.0  Applicable Contaminants 
Ozone is used as a disinfectant and is sometimes used to oxidize metals such as iron and manganese and 
some organic chemicals.  Ozone has been used in industrial applications to remove phenols, cyanides, and 
heavy metals. 

2.0  Description of Technology   
Technology Description   
Ozone is a good choice for the disinfection because ozone rapidly degrades to oxygen leaving no toxic 
residuals and oxygen levels in the ozone treated water are often at saturation.  Current research is focused 
on characterizing byproducts from the use of ozone.  The reaction of ozone with pesticides may produce a 
more toxic material.  The reaction of ozone and organic chemicals often produces a more biodegradable 
compound [1].  
 
Ozone is relatively unstable, having a half life of 20 to 30 minutes in distilled water at 20°C.  The 
presence of oxidant demanding materials in solution can further reduce the half life.  Ozone cannot be 
stored and therefore, must be generated on-site.  The two most common methods for ozone generation are 
corona-discharge and ultraviolet ozone generation.  In the UV method, air passes over the UV lamp which 
splits oxygen molecules into O- atoms. O- atoms are highly unstable and will react with O2 molecules to 
form ozone, O3.  This method is limited to smaller applications.  For larger applications, the corona 
discharge method is used.  In this method, dehumidified air is passed through an electric field.  The 
electrical current splits oxygen molecules into O- atoms, which combine with oxygen molecules to form 
ozone. 
 
Waste Disposal  There is no waste produced from the generation of ozone or the addition of ozone as a 
disinfectant in water treatment applications. 
 
Maintenance  Routine maintenance is required on the ozone generation and dosing systems. 

Benefits 
• Good technology for wastewater applications 
• Ozone rapidly degrades to oxygen; therefore, no toxic residuals are generated 

Limitations  
• Potential byproduct formation 
• No residual for secondary disinfection 
• Conditioned, dehumidifier required 

 



Ozone    2 

 

3.0  Example Treatment Trains 
 
 
 
 

Feed 
Tank Clearwell O3 

Used as a disinfectant. 

Cl2 
Media 

Filtration 

 

 

 

Clearwell 
Cl2 O3 Feed 

Tank 

Used as an oxidant 

Media 
Filtration 

4.0  Safety and Health Concerns 
No specific health and safety concerns are associated with the use of ozone for water treatment 
applications. 

5.0  References 
1. Reynolds, T. D., Richards, P.A., Unit Operations and Processes in Environmental Engineering, 2nd Edition, 

Boston, MA:  PWS Publishing Company, 1996. 

2. Water Treatment Plant Design, AWWA, 4th Edition, 2005 

Contact Information 
This Fact Sheet was produced by the TSC’s Water Treatment Engineering Team.  Please address any 
questions or comments to: 
 
Contact: Bob Jurenka 
Email:  wtprimer@usbr.gov 
Phone:  (303) 445-2254 
Web: http://www.usbr.gov/pmts/water/publications/primer.html 

 
 

Revision Date: 09/20/10 
 

mailto:wtprimer@usbr.gov�
http://www.usbr.gov/pmts/water/publications/primer.html�


 

Alkalinity    1 

Alkalinity Fact Sheet 
See related information:  Acronyms & Abbreviations; Glossary of Terms and Treatment Technology Fact 
Sheet. 

Contaminant Data 
Chemical Data  Alkalinity is the quantitative capacity of water to neutralize an acid. In practice, 
alkalinity is determined as the amount of strong acid needed to titrate a water sample to a pH of 4.7 [1].  
Alkalinity is the sum of the strong bases minues the sum of strong acids in water, therefore, alkalinity can 
be either positive or negative.  If the concentration of strong acids exceeds the concentration of strong 
bases, alkalinity is negative [2].  Water does not have to be strongly basic (high pH) to have high 